WOOD GUTTING BAND SAW
OWNERS MANUAL




SAFETY RULES PO ALL TOOLS:
1.FOR YOUR CiN SAPETY,READ ILI3TIUCTION ILUIUAL
BEFCORE OPERATIOU THE TOOQL.

2.KEEP GUARDS Il PLACE AlD IN JORKINIG ORDER.
3.GROUNHD ALL TUCLS.

4 .AEIOVE ADJUSTING KEYS AdD “RENCHES.

5.KEEP WORK AREA CLEAN.

6,D0I'T USE IN DANGEROUS ENVIRONMEHT.

T.KEEF CHILDREN AITD VISITORS AWAY..

8.MAKE WORKSHOP CHILDFROCF.

9.D0H'T FOACE TOOL.
10.USE RIGHT TOOL.
11, 7EAR FROPER APPAREL.
12.ALIAYS WEAR EYE PROTECTICH.

13.SECURE VICORK.Use clamp or a vige-to hold work
when practicml.It's safer than
ugeing your hand and freea both
handa to operate tool.

14, D00'T OVERREACH.Keep proper footing and
balance at all timea,

15 IATHTAIN TOOL3 IN TOF CONDITICH.

16, DISCOHHECT TOOLS . .Before servicing and when
changing accessories such
as blades,bits,cutters,=tc.

17.USE RECCLLIEIDED ACCESSORIES.

18, AVOID ACCIDEUTAL STARTIIG.liexe sure switch is
in"OFF" position before plugging
in power cord.

19 .HEVER STAHD otf TOOL.
20,CHECK DAMAGED PARTS,

21.DIRECTION OF FEED.Feed work into a blade or
cutter against the direction of
rotation of the blede or cutter
only.

22 IEVER LEAVE TOOL RUNIING ULATTENDED.TURH
POUYER OFF.Don't leave tool until it comes
to & complete atop,
23,DRUGS,ALZCHOL ,MEDICATICH .Do not operate tool
while under the influence of drug,
aleohol or any medication.

24 .MAKE SURE TOOL IS DISCOINECTED FROM PCOUER
SUPPLY while motor is being mounted,connected
cr reconnected,



A. Upper wheel guard G. G.Adjust wheel

B,Cross knob H.Fence

0 .Knob screw M.Body

D.Blade guard .Croass knob
E.Blade guikde support (Upper) 0,Brake pedal

F.Saw blade P.lower wheel gumard
L.Miter gage Q.Switech

J.Horking table R.Fence guide pipe
K.Blade guide support(Lower) Fence knob

L.Iuot ehute «Hand wheel



DEICRIPTLE =

Tha bandsaw it is complete with two wheels are particularly ouitable

ts ecut wool,plastics,alloy,and can carry ouf longitudinal,transversal,
obligue cuts and all outlining operations.

The working table has grounded cast irom{ 20"x24"), It is can Dbe tilted
ue to 45° and includes s fence for straight cuts adjustabls both on the
rizht and on the left of the blade.

Thae two east iron wheels are perfectly balanced and rubber coated

#10.1() Adjust wheel for the upper wheel 1s adjustable in its height
in order to encble to asaemble egnd disassemble the blade.

w:uninheck blade in the eenter,you can fand the machine back, you can
gez have tnob screw mnd two hex screw, knob screw its contral wheel in-
aide or outaside,and hex screw its contral wheel on the right or left,

The lpwer wheel i1a provided with a 1little brush which malntaing it alw-
ays elesned from sawdust,

The guides of blade are sasily adjustable(FIG 1,E), The upper gulde{lo-
wer guidelean be vertically removed.It is also provided with the appro-
rriate safety puide.

The bandsaws are provided with all safety guards according to the safety
reculations.

Tha mechine hage have four holes(730mm Y435mm)}, its can bracket on the
1and for the working,

OFERATIVG IISTRUCTION:

ARG

Helore connecting the machine to the network, be sura that tension
coprresponda fto the one indicated on the motor.

™e ball beaprings are gelf-lubricated and do not need to be oiled any
longels

The pubber coating on wheels has to be kept perfectly cleaned in order
g avoid uwnbalances andvibrations during working operations.

Ba pareful that blade works with its teeth on the rubber edges in order
tn mvoid geratches and breakings on it.

“hen the sutting operation iz terminsted, aslways loosen the blade oth-
erwise it could get broken.

4 porrect use and maintenance of the machine will prevent it from any
domags,

MACHIHE ADJUSTIIENT:

BLADE TEHSTIOIING: i
(FIG.1)-G,.The adjust wheel allows the tensioning of the blade and its
aasembling and disassembling.

UPPER WHEEL ADJUSTHESNT:

After machine have knob screw can adjust blade on the order.

BLADE GUIDE ADJUSTMENT:

(FIG.1)-E,K.The dlade gulde support has to rotate only when tha blade
ias eutting and should bave a distance of 1=2 mm from the blade back
when not operating.

Tn order to adjust the guide support its necessary to intervene on the
locking screw by means of the spanner supplied as standard.

The blade guide supports E,K have to be adjusted by means of the rel-
ative locking screw and have to meintain a distance of 0,5 mm from the
blnde,

The hlade pulde supports should never touch the blade teech,

The same written above applies for the adjustment of the lower blade



guide locatsd under the worktable,

The band saw 1t is provided with an upper blade guide mounting speciel
hardened and rotating discs which allow the lateral centering.

The lgteral discs have to be adjusted by means of the appoaite knob and
locked at the correct poasition of 0.%mm from'the blade while the thrust
diac should have a dlistance of 1-2mm from the blade bake side.

The upper blade guide unit can be adjusted in its height by memns of
the knob C. It has to be set according to the thickness of the piece
being cut and maintained at o distance of Smm from it.

A Bpecial desvice on the blade guide avoids that it goes down when
loosing the knob screw,than turn the hand wheel (FIG.1) T.

WORKTABLE TILTING:

Loosen the screw nut and lock them when the table is at desired position
RUSBBER CCATINC REPLACEMENT ON WHEEL:

Take off 21l rubber from the wheel with acetone.Assemble the new rubber

coating and glué it to the wheel by means of bostiec or similer materisl

and turn the glued rubber in order to level the thickness and render it
slightly convess,






AT MO
i
(h!
R
I
113
LMy
7
L
02
10
I
12
13
14
15
Ity
17
I8
14
20
21
a2
23
2
25
)
27
R
2
i
LY
i3
i
35
3
a7
R}

DESCRIPTICHN
[tudy

[tcaring [tase
I}eaning G200z
ahali
oy TxTx25
ITox Mut 3/'4xaNF
licaring Cover
Washer 3/4"
Pan Screw 1/4x5/8"
MAdljusting Screw
apring Washer3/8"
Hex Screw 3/8x1 172"
Adjust Wheel
Sul Screw 5 1ax3/8"
Washer 3/8"
Tlex Screw 3/8x1”
I¥nzh

Laixck Scrow 5/16x37
pper Wheel Base
Bracket Shafl

el Screw 5/ 16x3/8”
Adjust Drackel
Adjust Screw
Elevator Bracket
Sprng

Citnule Hpimlh.‘:

Upper Wheel Guids Bracket

(-Ring 5=20

1ever Shall

Lush

Upper Adjust Diackel
C-Ring 5-25

Buarmg 62055

L pper Wheel Bearing Dase

Lipper Wheel Shatt
[%haele Whcel

[udder Coating,

Q'Y

memﬁmhhhu_'—“hump'—

Mn-._-mn-m‘..mm—-—'-"h'“'-'

==

by B

PART NO l:lli:‘-;::l_iui'rl{m'

n
44
41
42
43
44
45
46
47
af
49
50
51
52
53

54
55
56
37
58

59
o0
61

62
63
4
63
G

67
68
a4
70
71
T2
73
74
75

Washer 3/4"

Hex Nul 3/4"-16NI°
Lpper Guard

Lower Grade

Hex Screw Lidxl 1/4™
Brake Whecl

V-Helt B-31

Blade 1"x0.7x154 1/2"
CAP Screw 1/4x1 1/4"
Brake Belt Locking
Brake Belt

Hex Screw 1/4x5/8"
Hex Nut 1/4x24NC
Brake Swilch

Motor Pulley

V-Beh B-25
Intermediate Wheel
C-Ring 5-20

Bearing 620422
Intermediate Wheel Shalt
Washer 1/27

Hex MNut 1/2"°

Motor

Motor Mounting Plate
Hex Screw 3/8 2 1/27
Brake Pedal

Sprng

Dust Chute

Bush

Guide Ral

CAP Scrow 5/16x2 172"
el Screw 3 16x1/2"
Rail Cover

Fence

Locking knob

Working Tablc

Insecrt

—

T BT [ o B i

_._|_,|'.\_'||—-|“-'l|—-'-l"":_'



PAILTS RO

T
T

-

T
2
Bi
21
B3
g1

B0
R
e
Ay
Y
b |
92
93
il
a5
Qi
w7

uy

100
1]}
102
103
104
105
106
107
U8
109
(BRY
111
2

DESCRIFIION
spring Pin
Mliler Gage Bar
Posinler
Pan Screw  3l6xL4”
I*ini
Miter Gage
Guide Disc
Locking Screw
‘Table Gage Bracket
Spring Washer 3/8"
Hex Screw 3/8x1 1727
Trunmion
Locking Ilandle
Locking Handle
Lower Guide Brackel
DBlade Support Shall
Hex Screw
CAP Screw Lidx5/8"
Set Screw L4x3/8"
Upper Guide Brackel
Locking Shalt
Guide Wheel
Giuide Bar Bracket
Blade Guard
Blade Inter Guard
1ex Screw 1idx5/8"
Ciuide Bard
lilevator hand Wheel
Ciear
Guide Bar Case Dracket
Washer
Mut 27
Lock Enob
Serew 1/4xSE"
Serew ikl 1/27
lirush
Washer 37167

b B g e e e e

=

- I B

PART NO DESCRIPTION

113
114
115
116
117
118

120

Nut 3/16°-24HC
Strain Relict
Motor Cord
Switch on/oll
Forew

Yower Cord

Screw

Q'TY



	Cover
	Safety
	Features
	Parts List

